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FCC ID:2BA5W-HS2403

TEST REPORT

Applicant - Shenzhen Horn Audio Co., Ltd.
Product - DELL Wireless Headset
FCCID :  2BAS5SW-HS2403

(A) Model No. : HS2403

(B) Brand : DELL

(C) Test Voltage : DC 5V From PC Input AC 120V/60Hz
Tested for comply with:

FCC CFR47 Part 15 Subpart C
Test procedure used: ANSI C63.10: 2020;
KDB 558074 D01v05r02

The device described above is tested by Audix Technology (Shenzhen) Co., Ltd. to confirm comply
with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report and
Audix Technology (Shenzhen) Co., Ltd. is assumed full responsibility for the accuracy and
completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC requirements. This report contains data that are not covered by the
NVLAP accreditation.

This Report is made under FCC Part 2.1074. No modifications were required during testing to bring
this product into compliance.

This report applies to single evaluation of one sample of above mentioned product and shall not be
reproduced in part without written approval of Audix Technology (Shenzhen) Co., Ltd.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Apr.28~Jun.01, 2023 Report of date: Jun.14, 2023
Prepared by : ( }‘Qgh LHL Reviewed by : 57%”% %;/L
Crush Liu / Assistant Thémas Chen / Assistant Manager
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1. SUMMARY OF STANDARDS AND RESULTS

1.1. Description of Standards and Results
The EUT has been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
) . FCC Part 15: 15.207
Power Line Conducted Emission Test ANSI C63.10 2020 PASS
FCC Part 15: 15.209
. . FCC Part 15: 15.205
Radiated Emission Test FCC Part 15: 15.247(d) PASS
ANSI C63.10 : 2020
Conducted Sourious Emiss; FCC Part 15: 15.247(d) PASS
onducted Spurious Emissions ANSI C63.10 - 2020
. FCC Part 15: 15.247(b)(3)
6dB Bandwidth Test ANSI C63.10 - 2020 PASS
i FCC Part 15: 15.247(d)
Maximum Peak Output Power Test ANSI C63.10 - 2020 PASS
FCC Part 15: 15.247
Band Edge Compliance Test ANSIaC 63.10 - 2025)6) PASS
FCC Part 15: 15.207
Power Spectral Density Test ANSI 'CE? 63.10 -2020 PASS
Antenna requirement FCC Part 15: 15.203 PASS
Note: Measurement uncertainty affection to the result is considered, the EUT is technically
compliant with standard requirements.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F23093 Page 5 of 81




AUDIX }

FCC ID:2BA5W-HS2403

AUDIX Technology (Shenzhen) Co., Ltd.

2. GENERAL INFORMATION

2.1.Description of Equipment Under Test

Applicant Shenzhen Horn Audio Co., Ltd.

. No. 6,4th Guihua Road, Pingshan New District, Shenzhen City,
Applicant Address Guangdong Province, P.R. China
Manufacturer Shenzhen Horn Audio Co., Ltd.

Manufacturer Address

No. 6,4th Guihua Road, Pingshan New District, Shenzhen City,
Guangdong Province, P.R. China

Factory#1 Shenzhen Horn Audio Co., Ltd.

Factory Address#1 No. 6,4th Guihua Road, Pingshan New District, Shenzhen City,
Guangdong Province, P.R. China

Factory#2 HORN (VIETNAM) COMPANY LIMITED

Factory Address#2 No.2, No.6 and No.8 Standard Factory, land Lot CN1, An Duong
Industrial Zone, Hong Phong Commune, An Duong District, Hai
Phong City, Vietnam.

Product DELL Wireless Headset

Model No. HS2403

Brand DELL

Type-C Cable

Shielded; Detachable; 1.5m

FCCID 2BA5SW-HS2403
Sample Type Prototype production
Date of Receipt Apr.23, 2023

Date of Test

Apr.28~Jun.01, 2023

Remark: This report only for BLE.
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2.2 Feature of

Equipment Under Test

Product Feature & Specification

Product DELL Wireless Headset
Test Model HS2403

Power Source DC 3.7V

Bluetooth

Radio BDR +EDR; BLE
Frequency Range 2400-2483.5MHz

Type of Modulation GFSK, m/4DQPSK, 8DPSK
Data Rate 1Mbps, 2Mbps, 3Mbps
Quantity of Channels 79/40

Channel Separation 1MHz/2MHz

Antenna System

Type of Antenna

Dipole Antenna

Antenna Peak Gain

Bluetooth Peak Gain: 2.87dBi
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2.3.Tested Supporting System Details

No. Description ACS No. Manufacturer Model Serial Number
N/A ACER ZO0W N/A
1. Notebook Power Cord: Unshielded, Detachable, 1.8m

Power Adapter: Manufacturer: Lite-On, M/N: PA-1900-32
Data Cable: Shielded, Undetectable, 4.0m(Bond one ferrite core)

2.4. Block Diagram of connection between EUT and simulators
For power line conducted emission and radiated emission test:

AC SOURCE <+— Adapter Notebook EUT

(EUT: DELL Wireless Headset)
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2.5.

Test information

A special software (AB1565/68 Lab Test Tool-3.2.2) was used to control EUT work in

Continuous TX mode (GFSK modulation), and select test channel.

Tested mode, channel, and data rate information

Mode data rate (Mbps) Channel Frg\c/l[ﬁ;l; Y
Tx Mode 1 Low :CH 0 2402
GFSK 1 Middle: CH19 2440
modulation 1 High: CH39 2480

Note: use the data rate which has the maximum power for the test.

Tested mode, channel, and data rate information

Mode data rate (Mbps) Channel Frg\(}[ﬁ;; Y
Tx Mode 2 Low :CH 1 2404
GFSK 2 Middle: CH19 2440
modulation 2 High: CH38 2478

Note: use the data rate which has the maximum power for the test.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F23093 Page 9 of 81




®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2BA5W-HS2403

2.6. Test Facility
Site Description
Name of Firm ¢ Audix Technology (Shenzhen) Co., Ltd.
No. 6, Kefeng Road, Science & Technology Park,
Nanshan District , Shenzhen, Guangdong, China

EMC Lab. ! Certificated by FCC, USA
Designation No.: CN5022
Valid Date: Mar.31, 2024

Certificated by TAF, Taiwan
Registration No: 1418
Valid Date: Nov.08, 2023

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2024

2.7. Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty
Uncertainty for Conduction emission test
in No. 1 Conduction

+2.6dB(150kHz to 30MHz)

+3.8dB(30~200MHz, Polarization: H)
Uncertainty for Radiation Emission test +3.8dB(30~200MHz, Polarization: V)

in 3m chamber +4.0dB(200M~1GHz, Polarization: H)
+4.0dB(200M~1GHz, Polarization: V)
Uncertainty for Radiation Emission test +4.0dB(1~6GHz, Distance: 3m)
in 3m chamber(1GHz-25GHz) +4.0dB(6~25GHz, Distance: 3m)
Uncertainty for Radiated Spurious 1 3.7dB(30MHz~1000MHz)
Emission test in RF chamber +3.3dB(1~26.5GHz)
Uncertainty for‘ anduction Spurious £20dB
emission test
Uncertainty for Output power test +0.8dB
Uncertainty for Bandwidth test +4.6%
Uncertainty for DC power test +0.1%
Uncertainty for test site temperature and +0.6C
humidity +3%
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments

A :500 Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Item Equipment Manufacturer Model No. | Serial No. | Last Cal. Cal.
Interval
1. 1# Shielding Room AUDIX N/A N/A Nov.09,22 | 5 Year
2. EMI Test Receiver | Rohde & Schwarz ESCI 100842 Apr.01,23 | 1 Year
3. L.I.SN.#I1 Rohde & Schwarz | ENV216 102160 0Oct.08,22 | 1 Year
4. L.I.S.N.#2 Kyoritsu KNW-407 8-1628-5 | Apr.01,23 | 1 Year
5. RF Cable Eastsheep RG223 190424 0Oct.08,22 | 1 Year
6. Terminator Hubersuhner 50Q No.1 Apr.02,23 | 1 Year
7. Test Software AUDIX e3 6.100913a N/A N/A
3.2.Block Diagram of Test Setup
PC System Receiver <] EUT Peripheral
L | A |
80cm |
0.8m
S~
F LISN#1 LISN#2 (]
—

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limits shall apply at the transition frequencies.
3. Emission Level (dBuV) = Factor (L.I.S.N.) (dB) + Cable Loss (dB)+Reading
(Receiver) (dBuV)

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. DELL Wireless Headset (EUT)
Model No. : HS2403
Serial No. : N/A

3.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.3.
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3.5.0perating Condition of EUT

3.5.1. Setup the EUT as shown as Section 3.2.
3.5.2. Turn on the power of EUT.

3.5.3. PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC unit connected to the power mains through a line impedance stabilization network
(L.ILS.N. #1). This provides a 50 ohm coupling impedance for the EUT (Please refer the block
diagram of the test setup and photographs). The AC line are checked to find out the maximum
conducted emission. In order to find the maximum emission levels, the relative positions of
equipment and all of the interface cables shall be changed according to ANSI C63.10 on
Conducted Emission Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)
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BLE-1Mbps:

Data: 3 File: E:V1ZCE2023 Report Data'IDONGSHENG ACS-PE-2304048.EMG (6)
80 Level (dBu\Y) Date: 2023-06-01
7o

FCCPART 15 C

60

| RCC PART 15 € (AVG)

5[' ......... !
I
40
30|
201
10
0 | || | | | | | || | ||
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site no 11 CE Data Mo 13
Li=s./Lisn 2022 EMWZ216-H
Limit :FCC PART 15 C
Env./In=. 125, 1%C/59% Engineer :Ewvan
Power Bating :DC 5V
Test Mode :BELE1HM
LIS Cable Emission
Mo Freqg Factor Lo=s= Feading Level Limits Hargin ERemark
[MH=z) (dE) (dE) (dBuv) (dEuv) [dEBEuv) [dE)
1 0.1la2 2.680 0.01 31.80 41.41 65.36 243.95 QP
2 0.152 Q.60 0.01 35.20 47.581 64,39 16.58 QF
3 0.120 Q.60 0.01 36.60 46.21 64.04 17.53 QF
4 0.z20z2 Q.60 0.01 35.20 44.581 63.53 18.72 QF
5 0.250 Q.60 0.01 30.30 39.91 61.76 21.85 QF
[ 5.510 Q.40 0.04 26.10 35.54 60,00 24.40 QF

Femarks: 1.Ewission Lewel=LISN Factor+Calble Loss+BEeading.
2.If the average limit is met when using a quasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with awverage detector 13 UNNECES3SAary.
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Data: 4 File: E:\1#CE2023 Report Data'D'DONGSHENG'ACS-PE-2304048.EMG (G)
- Level (dBU\) Date: 2023-06-01
L e m B RSy e B e e
CC 5
60 A By | FCCPRART 15 C
| | RCC PART 15 € {AVG)
50 I ——
40 I
)
30 ;
20
10( 2!
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
dite no :1# CE Data Mo HE
Dis./Lisn (2022 ENVZ16-L
Limit :FCZ PART 15 C
Env./Ins. 125, 1%C/59% Engineer :Ewvan
FPower Rating :DC 5V
Test Mode :ELE1HM
LT3N Cable Emis=sion
Mo Freg Factor Loss Feading Level Limits Margin ERemark
(MH=) (dE) [dE) [dBuV) [dEuW) [dEuWV) (dE]
1 0,154 9. 60 0.01 34.30 43.91 B5.75 21.37 QF
2 0,162 9. 60 0.01 32.20 41.81 65.36 23.55 oF
3 0.132 9.60 0.01 38.50 45.11 64.39 16.28 oF
4 0.190 9. 60 0.01 36.90 46.51 64.04 17.53 QF
5 0.195 9. 60 0.01 36.10 45.71 63 .69 17.95 QF
& 5.4558 9.z20 0.04 Z6.40 35.64 &0.00 Z4.36 QF
Femark=s: 1.Emission Lewel=LISZN Factor+Csaslkble Loss+Feading.

2.If the average limit is met when using a quasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F23093 Page 14 of 81




®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2BA5W-HS2403

BLE-2Mbps:

Data: 5 File: E:V1ZCE2023 Report Data'IDONGSHENG ACS-PE-2304048.EMG (6)
80 Level (dBu\Y) Date: 2023-06-01
7o

60

50

40t

30

20/H{H-

10

FCCPART 15 C

| RCC PART 15 € (AVG)

0

3ite no
Dis./Lisn
Limit
Env./In=.

0.15

0.5 1 2 5 10 20 30
Frequency (MHz)
11 CE Data Mo :5
12022 ENWZ16-L
sy BPART AL B
125, 1%C/59% Engineer :Ewvan

Power Bating :DC 5V

Test Mode :BLEZHM
LIS Cable Emission
Mo Freqg Factor Lo=s= Feading Level Limits Hargin ERemark
[MH=z) (dE) (dE) (dBuv) (dEuv) [dEBEuv) [dE)
1 0.154 2.680 0.01 37.60 47.21 65.78 15.57 QP
2 0.166 Q.60 0.01 35.30 47.91 65.16 17.25 QF
3 0.174 Q.60 0.01 34.00 43.61 64,77 Zz1.186 QF
4 0.152 Q.60 0.01 358.10 47.71 64.39 la.68 QF
5 0.194 Q.60 0.01 35.80 45.51 63 .86 15.35 QF
[ 5.510 Q.20 0.04 26.70 35.94 60,00 24.0a QF

Femarks: 1.Ewission Lewel=LISN Factor+Calble Loss+BEeading.

2

.If the average limit is mwet when using a quasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with awverage detector 13 UNNECES3SAary.
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FCC ID:2BA5SW-HS2403

Data: 6 File: E:\1#CE2023 Report Data'D'DONGSHENG'ACS-PE-2304048.EMG (G)
80 Level (dBuV) Date: 2023-06-01
?0 E ‘ — I =5 = W I~ | R I IS I ——
CC 5
60 11l | FCCPART 15 C
| | RCC PART 15 € {AVG)
L1 | e
40— = 1 1 1 | S S 2| ! 1 1
10
G 1
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
dite no :1# CE Data Mo H
Dis./Lisn 2022 ENVZ16-N
Limit :FCZ PART 15 C
Env./Ins. 125, 1%C/59% Engineer :Ewvan
FPower Rating :DC 5V
Test Mode :ELEZH
LT3N Cable Emis=sion
Mo Freg Factor Loss Feading Level Limits Margin ERemark
(MH=) (dE) [dE) [dBuV) [dEuW) [dEuWV) (dE]
1 o.170 9. 60 0.01 37.50 47.11 64,96 17.35 QF
2 0,190 9. 60 0.01 36.20 45.81 64,04 15.23 Qp
3 0.206 9.60 o.01 36.20 45.81 63.37 17.56 oF
4 0.250 9. 60 0.01 28.30 37.91 61.76 23.85 op
5 0.266 9. 60 0.01 Z6.80 36.41 61.24 24,83 o
& 5.446 9. 40 0.04 Z25.60 35.04 &60.00 24,94 o

Femark=s: 1.Emission Lewel=LISZN Factor+Csaslkble Loss+Feading.
2.If the average limit is met when using a quasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.
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FCC ID:2BA5W-HS2403

AUDIX Technology (Shenzhen) Co., Ltd.

4. RADIATED EMISSION MEASUREMENT

4.1. Test Equipments

Frequency range: 30~1000MHz
Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. 3m Chamber(NSA) AUDIX N/A N/A Aug.11,22 | 5 Year
2. 3m Chamber(SE) AUDIX N/A N/A Sep.16,22 | 5 Year
3. Signal Analyzer Rohde & Schwarz FSV30 104050 Apr.01,23 | 1 Year
4, | Tr-log-Broadband 1 gy aAr7BECK | VULB 9168 01317 Oct.28,22 | 1 Year
Antenna
5. NSA Cable HUBER+SUHNER |CFD400NL-LW No.3 0ct.09,22 [ 1 Year
6. Coaxial Switch Anritsu MP59B 6201397223 | Apr.02,23 | 1 Year
7. EMI Test Receiver | Rohde & Schwarz ESR3 101931 Apr.01,23 | 1 Year
8. Amplifier HP 8447D 2944A11159 | Apr.02,23 | 1 Year
9. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.
Frequency range: above 1000MHz
Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. 3mChamber(Svswr) AUDIX N/A N/A Aug.09,22| 5 Year
2. 3mChamber(SE) AUDIX N/A N/A Sep.16,22| 5 Year
3. Signal Analyzer |Rohde & Schwarz FSV30 104050 Apr.01,23| 1 Year
4. Amplifier Agilent 83017A MY53270084 |Oct.09,22] 1 Year
EMC104-SM-S
5. RF Cable EMCI M-15000 190407 Jul.01,22 | 1 Year
6. Test Software AUDIX e3 6.100913a N/A N/A
7. Horn Antenna ETC MCTD 1209 | DRHI15F03006 |Aug.12,22| 1 Year
Note: N/A means Not applicable.
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FCC ID:2BA5W-HS2403

4.2. Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

(Reference Point)

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) ___, || (FIBRE GLASS)

Coaxial Switch | AMP [ {Spectrum Analyzer| | PC System

Receiver

For frequency range 1GHz-25GHz

Anechoic 3m Chamber
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m
(Reference Point)

1.0m(L)*1.0m(W)*1.5m(H)—{| TURN TABLE 1.5m

ABSORBER (Styrene)
(30cm maximum)

AMP | |Spectrum Analyzer| | PC System
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FCC ID:2BA5W-HS2403

4.3. Radiated Emission Limits Standard:

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT

MHz Meters uvV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960  ~ 1000 3 500 54.0
74.0 dB(nV)/m (Peak)

Above  1000MHz 3 54.0 dB(uV)/m (Average)

Remark : (1) Emission Level (dBuV/m) = Reading (Receiver) (dBuV) + Antenna Factor
(dB/m) + Cable Loss (dB)

Emission Level (dBuV/m) = Reading (Spectrum) (dBuV) + Antenna Factor
(dB/m) — Amp Factor (dB) + Cable Loss (dB)(above 1000MHz)
(2) The smaller limits shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.
(4) The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands 9-90
kHz, 110-490 kHz and above 1000MHz. Radiated emission limits in these
three bands are based on measurements employing an average detector.
4.4. EUT Configuration on Test
The following equipment are installed on Radiated Emission Test to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

4.4.1. DELL Wireless Headset (EUT)

Model Number : HS2403
Serial Number . N/A
4.5. Operating Condition of EUT

4.5.1. Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turn on the power of all equipments.

4.53. Let EUT work in BLE Tx mode.

4.6. Test Procedure
Frequency below 30MHz:
The EUT setup on the turn table which has 0.8 m height to the ground. The turn table rotated
360 degrees and antenna fixed to 1 m to find the maximum emission level. In order to find the
maximum emission, all of the interface cables were manipulated according to ANSI C63.10
regulation.
EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and put
the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground . The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which
is mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog antenna)
is used as receiving antenna for frequency 30MHz~1000MHz, and the Horm antenna is used as
receiving antenna for frequency above 1GHz. Both horizontal and vertical polarization of the
antenna is set on Test. In order to find the maximum emission levels, all of the interface cables
must be manipulated according to ANSI C63.10 on radiated emission Test.
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FCC ID:2BA5W-HS2403

4.7.

This test was performed with EUT in X, Y, Z position, and the worse case was found
reported in report.

The bandwidth of the EMI test receiver is set at 120kHz for frequency range from 30MHz to
1000 MHz.

The bandwidth of the Spectrum’s RBW is set at IMHz and VBW is set at 3MHz for peak
emissions measurement above 1GHz.

This device is pulse Modulated, a duty cycle factor was used to calculated average level based
measured peak level.

The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz to
25GHz were not record.

Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25GHz were comply with the 15.209 Limit.

Note: The duty cycle factor for calculate average level is 1Mbps -3.90dB for BLE, 2Mbps
-9.54dB for BLE and average limit is 20dB below peak limit, so if peak measured level
comply with average limit, the average level was deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F23093 Page 20 of 81




AUDIX

FCC ID:2BA5W-HS2403

AUDIX Technology (Shenzhen) Co., Ltd.

1Mbps:
Duty cycle factor = 20log (1/duty cycle) =-3.90dB

Agilent Spectrum Analyzer Swept SA

SEMNSEINT| BLIGH AT |02:48:25 PM

Center Freq 2.480000000 GHz ‘ Avg Type: LogPwr L

PNO: Fast —»— T1tig: Free Run
IFGain:Low Atten: 20 dB

Ref Offset 10.5 dB
Ref 20.00 dBm

MEFR| MODE| TRC| SCL FUNCTION FURCTION WIDTH

[N A2 [ 1]t [(A 4020 us o 9dB] |

2Mbps:

Agilent Spectrum Analyzer - Swept SA

Center Freq 2. 478000000 GHz

PNO: Fast —»— 1rig: Free Run
IFGain:Low Atten: 20 dB

| SEMSEINT] | ALIGNAUTD  [02:47:18PM
Avg Type: Log-Pwr TRACH

Frequency

Ref Offset 10.6 dB
Ref 20.00 dBm

#VBW 3.0 MHz

MER MODE| TRC| SCL H Y FUNCT\DN FUNCTIDN WIDTH FUNCTIDN WVaLUE

A2 01 [ tl(A) 2070us]
2 ﬂ-l! tefoms 5741 dBm _—_

3 &y e21ows{tld o79dB[ | 00O 00|
4 1 T¢]  1876ms[ BH141dBm[ | [ ]
5 -
6
7
8
9
10
11 I ) S S
< b
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FCC ID:2BA5W-HS2403

Frequency: 30MHz~1GHz

1Mbps:
Data: 3 File: E:2023 Report DataiH' 3 B0 172304048.EM6 (12)
Bl]Llaf\ml (dBuvim) Date: 2023-06-01
720
64.0
56.0 1 i 1 1 1 1 1 -FCCPART15C{3NH
-ndB
48.0
40.0
A ' WMW
24_“ 1. ! 1l ! !
16.0
8.0
“30 224, 118. 612, 806. 1000
Frequency (MHz)
3ite no. ! 3m Chamber Data no. T
Dis. / Ant. HICH 2022 VULE 9165-01317 Ant. pol. : VERTICAL
Limit : FCC PART 15 C ([(3H)
Enwv. / Ins. = EZ2.5*C/50% Engineer : Ahel
Test Mode : BLE 1M TZ Hode
Ant. Cabhle Emmiz=sion
No. Fredq. Factor Loz PFeading Level Limits Margin Femark
[MH=) [dB/m) [dE) (dEuWV) (dBuv/m) (dBuv/m) [dE)
1 41.640 19.50 0.64 -0.25 19.89 40.00 20.11 QF
2 140.580 19.00 1.19 -3.39 16.80 43 .50 ZB.70 QF
3 279.290 15.96 1.71 1.92 22.59 46,00 23.41 QF
4 5Z6.640 23.94 2.45 il 31.66 45,00 14.354 QF
5 586.780 25.08 2.62 4,04 31.74 46,00 14.26 QP
3 715.790 27.24 2.92 2.53 32.69 46,00 13.31 QF

Femarks: 1. Emission Lewel= Lntenna Factor + Cable Loss 4+ Beading.
Z. The emission levels that are Z0dE bhelow the official
limit are not reported.
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FCC ID:2BA5W-HS2403

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 4 File: E:2023 Report DataH'F  H\A1Z72304048.EM6 (12)
i Level {dBu\/im) Date: 2023-06-01
2.0
64.0
56.0 FCC PART {15{C- (3W)
48.0
40,0
32.01-
24.0
16.0
8.0
G3ﬂ 224. 118. 612. 806. 1000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 4
Ii=. / Ant. 3m 2022 WULE 9165-01317 Ant. pol. HORIZOWTAL
Limit FCC PART 15 C [(3M)
Env. / Ins. 22.5%C/50% Engineer ihel
Test HMode ELE 1M TX Mode
int. Cahle Etnission
No Freg Factor Losz  EReading Level Limits HMargin Femark
[(MH=) [dE/m) (dE) [dBuW) (dBuv/m) (dBuW/m) (dE)
1 41,640 19.50 0.64 -2.00 15.14 40,00 Z1.86 QF
2 112 .450 16.10 1.0% 0.19 17.36 43 .50 Z6.14 QF
3 179.380 17.60 1.34 1.83 20.77 43 .50 22.73 QF
4 Z285.0z20 19.1%8 195 &.00 26.91 46.00 19.09 QF
5 455,530 23.10 2.27%7 5. 60 30.97 46.00 15.03 QF
& E0&.270 23.72 2.40 6.24 32.36 46.00 13.64 QF
Femark=s: 1. Emission Level= Antehna Factor + Cable Loss + Eeading.

Z. The etmission lewvels that are Z0d4dE below the official
limit are not reported.
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FCC ID:2BA5SW-HS2403

2Mbps:
Data: 5 File: E:12023 Report Data'H'3z HA172304048.EM6 {12)
I]I]Llaﬁurel (dBuWimy) Date: 2023-06-01
720
64.0
56.0 T 1 T T 1 1 1 #CCPART1SC{3M}
-6dB
48.0
410.0
=
el gt
24.0 i T
16.0
8.0
ﬁﬂﬂ 224, 418. 612, 806. 1000
Frequency (MHz)
3ite no. i 3w Chamber Data no. HE-
Dis. / Aint. HECH Z0Z2 VWULE 9165-01317 Ant. pol. : HORIZCNTAL
Limit : FCC PART 15 C (3M)
Env. / Ins. : ZZ.5%C/50% Engineer : ihel
Test Mode : BLE 2M TX Mode
Ant. Cable Emission
Ho. Fredg. Factor Losz PReadinhg Lewel Limits Margin Remark
[MHz) (dE/m) (dB) [dEuv) (dBuVW/m) [(dEuV/m) [dE)
1 41.640 19.50 0.64 -3.17 16.97 40.00 23.03 QF
2 112.450 16,10 1.07 0.94 158.11 43.50 25.39 QP
3 191.920 16,50 1.39 3.6z 21.51 43.50 21.99 QP
4 280.260 19.00 1.71 9.18 29.90 46.00 16.10 QF
5 428.670 22.46 2.15 7.28 31.89 46.00 14.11 QF
6 475.230 23.10 2.30 6.34 31.74 46.00 14.26 QF

Femarks: 1. Emission Level= Antenna Factor + Casble Loss + Reading.
Z. The ewission lewels that are Z0d4E below the official
limit are not reported.
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Data: 6 File: E:'2023 Report DataH'3E H\A1Z72304048.EM6 (12)
BI]LE."ufEI (dBuYimy) Date: 2023-06-01
720
64.0
56.0 -FCCPART15€{3NH
48.0 i
10.0
T TR L S
24.0
16.007—
8.0
ﬁ3ﬂ 224, 118. 612, 8046. 1000
Frequency {(MHz)
3ite no. 3 Chamber Data no. HE -
Dis. ¢ Ant, 3m Z02Z2 VULE 9165-01317 hnt. pol. : VERTICAL
Limit FCC PART 15 C (3M)
Env. / Ins. ZZ.8%C/50% Engineer : bhel
Test Mode ELE 2M TX HMode
int., Cable Etnizsion
No Freg Factor Loss PReading Level Limits HMargin Remark
[MH=) (dAE/m) [dE) [dEuWV) (dBuv/m) (dBuVim) [dE)
1 41,640 19.50 0.64 o.o7 20.21 40.00 12.79 QoF
2 113.420 16.20 1.07 -0.57 16.70 43.50 26.80 QF
3 321.970 20.14 1.85 0.90 22.89 46.00 23.11 QF
4 E0z.390 23.70 Z2.39 5.34 31.43 45.00 14.57 QF
= 556.710 24 .46 Z.54 5.24 32.24 46.00 13.76 QF
G 716.760 27.28 Z2.92 1.70 31.90 45.00 14.10 QF

Emizsion Level= Antenna Factor + Cable Lo=s + Reading.
The emission lewvels that are 20dE kbelow the official
limit are not reported.
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FCC ID:2BA5W-HS2403

Frequency: 1GHz~18GHz
1Mbps:

Data: 25 File: F:12023 ReportHA1Z2304048'2'BT-FCC.EMG (64)
Level {dBuVim) Date: 2023-06-01

120

108.0

96.0

84.0

FCC PART 15C PEAK
72.0( i — ]

60.0

43.0

36.0

24.0
1201

ﬁ1DlJl] 4400, 7300, 11200. 14600. 18000

Frequency (MHz)

Site no. : BF Chamber Data no. ¥ h

Dis. / Ant. : 3m 2022 MCTD1z209-3006 int., pol. : VERTICAL
Limit : FCC PART 15C PELAK Pressure : 101.7kPa
Env. / Ins. : 23.2*C/52.5% Engineer : nier
FPower Rating :

Test Mode : BELEIM 2402 MH= TX

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F23093 Page 26 of 81




AUDIX }
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Data: 26 File: F:12023 ReporttH'\A 122304048 2'BT-FCC.EMG (64)
120 Level (dBuVvim) Date: 2023-06-01
108.0
96.0 1
84.0 T i
RCC PART 15C PEAK
f2.00 i i rile-
0L | FCC PART 15C AV
48.0 - i
36.0
24.0
12.0
01000 4400. T7800. 11200. 14600. 18000
Frequency (MHz)
S3ite no. RF Chamber Data no. HA
Dis. / Ant. Sm 2022 MCTD1209-30064 int. pol. : VERTICAL
Limit FCC PART 15C PELK Pressure 101.7kPa
Env. / Ins. 23.2%C/52.5% Engineer nier
Power Rating :
Test Mode ELE1M 2402 MHz TX
hnt. Cable Lp Emission
jufa] Fredq. Factor Loss FBeading factor Lewvel Limit= Margin ERemark
[MH=z) {dB/m) [dB) [dBuv) [dE) (dBuv/m) (dBuV/m) [dE)
1 Z402.00 Z27.70 Z2.29 95.63 34.36 S92.208 mrmmmmm e FPeak
2 4804.00 31.20 iAot e 45.88 33.68 46,73 74.00 27.27 Peak

Emmission Lewvel=
—Amp factor.

Antenna Factor + Cable Loss + Feading

The emission lewvels that are 20dE below the official
limit are not reported.
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FCC ID:2BA5W-HS2403

Data: 27 File: F:2023 ReportH'A1723040482'BT-FCC.EMG (64}

120 Level (dBuVvim) Date: 2023-06-01

108.0
96.0
84.0

FCC PART 15C PEAK
1207 - : ! 3 I I ! : L

60,0

43.0

Jo.0™

24.0

120

01000 4400. 7300. 11200. 14600. 18000

Frequency (MHz)

Fite no. : RF Chamber Data no. i

Dis. / Ant. : 3m Z0ZZ MCTD1z09-3006 Ant. pol. : HORIZCNTAL
Limit : FCC PART 15C PELE Pressure 1 101.7kPa
Env. / Ins. : Z3.2*%C/52.5% Engineer : nier

Power Rating :

Test Mode : BELEIM 2402 MH=z TX
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Data: 28 File: F:12023 ReporttH'\A 122304048 2'BT-FCC.EMG (64)
120 Level {dBu\im}) Date: 2023-06-01
108.0 T
1
96.0 i
84.0 ! I
RCC PART 15C PEAK
f2.00 i f retE
0L | FCC PART 15C AV
48.0 - i
36.0
24.0
12.0
ﬁ1000 4400. T7800. 11200. 14600. 18000
Frequency (MHz)
S3ite no. RF Chamber Data no. =]
Dis. / Ant. Sm 2022 MCTD1209-30064 int. pol. HORIZCNTAL
Limit FCC PART 15C PEAK Pressure 101.7kPa
Env. / Ins. 23.2%C/52.5% Engineer nier
Power Rating :
Test Mode BELE1M =40z MH=z TX
hnt. Cable Lp Emission
jufa] Fredq. Factor Loss FBeading factor Lewvel Limit= Margin ERemark
[MH=z) {dB/m) [dB) [dBuv) [dE) (dBuv/m) (dBuV/m) [dE)
1 Z402.00 Z27.70 Z2.259 104.08 34.36 QL vmmmmmm e FPeak
2 4504.00 31.20 J.:33 45.03 33.68 46.88 74,00 27,12 Peak

Emmission Lewvel=
—Amp factor.

Antenna Factor + Cable Loss + Feading

The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F23093 Page 29 of 81




®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2BA5W-HS2403

Data: 29 File: F:2023 ReportH'A1723040482'BT-FCC.EMG (64}

120 Level (dBuVvim) Date: 2023-06-01

108.0
96.0
84.0

FCC PART 15C PEAK
1207 ] : ! 3 I I ! : L

60,0

43.0

J6.0f

24.0

120

01000 4400. 7300. 11200. 14600. 18000

Frequency (MHz)

Fite no. : RF Chamber Data no. ¥

Dis. / Ant. : 3m Z0ZZ MCTD1z09-3006 Ant. pol. : WERTICAL
Limit : FCC PART 15C PELE Pressure 1 101.7kPa
Env. / Ins. : Z3.2*%C/52.5% Engineer : nier
Power Rating :

Test Mode : BELEIM 2440 MH=z TX
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Data: 30 File: F:12023 ReporttH'\A 122304048 2'BT-FCC.EMG (64)
120 Level (dBuVvim) Date: 2023-06-01
108.0
96.0 1
84.0 T i
RCC PART 15C PEAK
f2.00 i f retE
0L | FCC PART 15C AV
48.0 ] i
36.0
24.0
12.0
01000 4400. T7800. 11200. 14600. 18000
Frequency (MHz)
S3ite no. RF Chamber Data no. 30
Dis. / Ant. Sm 2022 MCTD1209-30064 int., pol. : VERTICAL
Limit FCC PART 15C PEAK Pressure 101.7kPa
Env. / Ins. 23.2%C/52.5% Engineer nier
Power Rating :
Test Mode BELE1M =440 MH=z TX
hnt. Cable Lp Emission
jufa] Fredq. Factor Loss FBeading factor Lewvel Limit= Margin ERemark
[MH=z) {dB/m) [dB) [dBuv) (dE) (dBuv/m) (dBuV/m) [dE)
1 Z440.00 27.80 Z2.32 S6.72 34.36 Q208 ommmemm T FPeak
2 4580.00 31.43 3.35 45.58z2 33.69 45.91 74,00 27.09 Peak

Emmission Lewvel=
—Amp factor.

Antenna Factor + Cable Loss + Feading

The emission lewvels that are 20dE below the official
limit are not reported.
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Data: 31 File: F:2023 ReportH'A1723040482'BT-FCC.EMG (64}

120 Level (dBuVvim) Date: 2023-06-01

108.0
96.0
84.0

FCC PART 15C PEAK
1207 ] : ! 3 I I ! : LS

60,0

43.0

Jo.0——

24.0

120

01000 4400. 7300. 11200. 14600. 18000

Frequency (MHz)

Fite no. : RF Chamber Data no. Ak

Dis. / Ant. : 3m Z0ZZ MCTD1z09-3006 Ant. pol. : HORIZCNTAL
Limit : FCC PART 15C PELE Pressure 1 101.7kPa
Env. / Ins. : Z3.2*%C/52.5% Engineer : nier

Power Rating :

Test Mode : BELEIM 2440 MH=z TX
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Data: 32 File: F:12023 ReporttH'\A 122304048 2'BT-FCC.EMG (64)
120 Level {dBu\im}) Date: 2023-06-01
108.0 T
1
96.0 —
84.0 ! I
RCC PART 15C PEAK
f2.00 i f retE
0L | FCC PART 15C AV
2 B
48.0 :
36.0
24.0
12.0
ﬁ1000 4400. T7800. 11200. 14600. 18000
Frequency (MHz)
S3ite no. RF Chamber Data no. 32
Dis. / Ant. Sm 2022 MCTD1209-30064 int. pol. HORIZCNTAL
Limit FCC PART 15C PEAK Pressure 101.7kPa
Env. / Ins. 23.2%C/52.5% Engineer nier
Power Rating :
Test Mode BELE1M =440 MH=z TX
hnt. Cable Lp Emission
jufa] Fredq. Factor Loss FBeading factor Lewvel Limit= Margin ERemark
[MH=z) {dB/m) [dB) [dBuv) [dE] (dBuv/m) (dBuV/m) [dE)
1 Z440.00 27.80 Z2.32 103.72 34.36 Q9088 e v FPeak
2 4580.00 31.43 3.35 47.38 33.69 45,47 74,00 25.53 Peak

Emmission Lewvel=
—Amp factor.

Antenna Factor + Cable Loss + Feading

The emission lewvels that are 20dE below the official
limit are not reported.
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2BA5W-HS2403

Data: 33 File: F:2023 ReportH'A1723040482'BT-FCC.EMG (64}

120 Level (dBuVvim) Date: 2023-06-01

108.0
96.0
84.0

FCC PART 15C PEAK
f2.0¢ £ : ! ] i i ! : =i

60,0

43.0

J6.0—

24.0

120

01000 4400. 7300. 11200. 14600. 18000

Frequency (MHz)

Fite no. : RF Chamber Data no. ¥

Dis. / Ant. : 3m Z0ZZ MCTD1z09-3006 Ant. pol. : HORIZCNTAL
Limit : FCC PART 15C PELE Pressure 1 101.7kPa
Env. / Ins. : Z3.2*%C/52.5% Engineer : nier

Power Rating :

Test Mode : BELEIM 2480 MH=z TX
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AUDIX }

FCC ID:2BA5W-HS2403

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 34 File: F:12023 ReporttH'\A 122304048 2'BT-FCC.EMG (64)
120 Level {dBu\im}) Date: 2023-06-01
108.0 T
1
96.0 i
84.0 ! I
RCC PART 15C PEAK
f2.00 i f retE
0L | FCC PART 15C AV
Z
48.0 -
36.0
24.0
12.0
ﬁ1000 4400. T7800. 11200. 14600. 18000
Frequency (MHz)
S3ite no. RF Chamber Data no. 34
Dis. / Ant. Sm 2022 MCTD1209-30064 int. pol. HORIZCNTAL
Limit FCC PART 15C PEAK Pressure 101.7kPa
Env. / Ins. 23.2%C/52.5% Engineer nier
Power Rating :
Test Mode BELE1M =450 MH=z TX
hnt. Cable Lp Emission
o Fredq. Factor Loss FBeading factor Lewvel Limit= Margin ERemark
[MH=z) {dB/m) [dB) [dBuv) [dE] (dBuv/m) (dBuV/m) [dE)
1 Z480.00 Z27.80 Z2.34 103. 34.35 QLR e e FPeak
2 4950.00 32.03 3.39 47. 33.69 49,28 74,00 24,72 Peak

Emmission Lewvel=

Antenna Factor + Cable Loss + Feading

—Amp factor.
The emission lewvels that are 20dE below the official
limit are not reported.
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2BA5W-HS2403

Data: 35 File: F:2023 ReportH'A1723040482'BT-FCC.EMG (64}

120 Level (dBuVvim) Date: 2023-06-01

108.0
96.0
84.0

FCC PART 15C PEAK
72.0f : nE

60,0

43.0

Jo.0—

24.0

120

01000 4400. 7300. 11200. 14600. 18000

Frequency (MHz)

Fite no. : RF Chamber Data no. ¥

Dis. / Ant. : 3m Z0ZZ MCTD1z09-3006 Ant. pol. : WERTICAL
Limit : FCC PART 15C PELE Pressure 1 101.7kPa
Env. / Ins. : Z3.2*%C/52.5% Engineer : nier
Power Rating :

Test Mode : BELEIM 2480 MH=z TX
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AUDIX }

FCC ID:2BA5W-HS2403

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 36 File: F:12023 ReporttH'\A 122304048 2'BT-FCC.EMG (64)
120 Level {dBu\im}) Date: 2023-06-01
108.0
96.0 i
84.0 ! I
RCC PART 15C PEAK
f2.00 i f retE
Ll | FCCPART 15C AV
2 6dB
48.0 B
36.0
24.0
12.0
ﬁ1000 4400. T7800. 11200. 14600. 18000
Frequency (MHz)
Fite no. RF Chamber Data no. HECE
Dis. / Ant. Sm 2022 MCTD1209-30064 Ant. pol. : WERTICAL
Limit FCC PART 15C PEAK Pressure 101.7kPa
Env. / Ins. 23.2%C/52.5% Engineer nier
Power Rating :
Test Mode BELE1M =450 MH=z TX
hnt. Cable Lp Emission
jufa] Fredq. Factor Loss FBeading factor Lewvel Limit= Margin ERemark
[MH=z) {dB/m) [dB) [dBuv) [dE] (dBuv/m) (dBuV/m) [dEB)
1 Z480.00 Z27.80 Z2.34 S6.45 34.35 S2L2d. mmmem— pmm—eme FPeak
2 4950.00 32.03 3.39 47.08 33.69 45.82 74,00 25.18 Peak

Emmission Lewvel=
—Amp factor.
The emission lewvels that are 20dE below the official
limit are not reported.

Antenna Factor + Cable Loss + Feading
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2BA5W-HS2403

2Mbps:

Drata: 37 File: F:2023 ReportHA1Z2304048'2'BT-FCC.EME (64)

120
108.0
96.0

84.0

7200

60.0
43.0
36.0
24.0

12.0

Level (dBuV'im) Date: 2023-06-01

FCC PART 15C PEAK

0

1000 4400. 7300, 11200. 14600. 18000
Frequency (MHz)

3Fite no. : RF Chamber Data no. Lo

Dis. / &nt. : 3m 2022 MCTD1z209-3006 int. pol. : HORIZCNTAL
Limit : FCC PART 15C PELE Pressure : 101.7kPa
Env. / Ins. : Z3.2+C/5Z.5% Engineer : nier

Fower Rating :

Test Mode : BLEZM zZ404 MH=z TX
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AUDIX }

FCC ID:2BA5W-HS2403

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 38 File: F:12023 ReporttH'\A 122304048 2'BT-FCC.EMG (64)
120 Level (dBuVvim) Date: 2023-06-01
108.0 T
1
96.0 i
84.0 ! I
RCC PART 15C PEAK
f2.00 i f retE
0L | FCC PART 15C AV
48.0 L2 L
36.0
24.0
12.0
01000 4400. T7800. 11200. 14600. 18000
Frequency (MHz)
S3ite no. RF Chamber Data no. 35
Dis. / Ant. Sm 2022 MCTD1209-30064 int. pol. HORIZCNTAL
Limit FCC PART 15C PEAK Pressure 101.7kPa
Env. / Ins. 23.2%C/52.5% Engineer nier
Power Rating :
Test Mode BELEZM =404 MH=z TX
hnt. Cable Lp Emission
jufa] Fredq. Factor Loss FBeading factor Lewvel Limit= Margin ERemark
[MH=z) {dB/m) [dB) [dBuv) (dE) (dBuv/m) (dBuV/m) [dE)
1 Z404.00 27.73 Z2.30 103.5Z 34.36 S90TE: smmmeme pmmmeme FPeak
2 43058.00 31.20 J.:33 45.70 33.68 47,55 74,00 26.45 Peak

Emmission Lewvel=
—Amp factor.

Antenna Factor + Cable Loss + Feading

The emission lewvels that are 20dE below the official
limit are not reported.
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2BA5W-HS2403

Data: 39 File: F:2023 ReportH'A1723040482'BT-FCC.EMG (64}

120 Level (dBuVvim) Date: 2023-06-01

108.0
96.0
84.0

FCC PART 15C PEAK
1207 i : ! 3 I I ! : [

60,0

43.0

Jo.0——

24.0

120

01000 4400. 7300. 11200. 14600. 18000

Frequency (MHz)

Fite no. : RF Chamber Data no. i

Dis. / Ant. : 3m Z0ZZ MCTD1z09-3006 Ant. pol. : WERTICAL
Limit : FCC PART 15C PELE Pressure 1 101.7kPa
Env. / Ins. : Z3.2*%C/52.5% Engineer : nier
Power Rating :

Test Mode : BELEZM 2404 MH=z TX
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AUDIX }

FCC ID:2BA5W-HS2403

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 40 File: F:12023 ReporttH'\A 122304048 2'BT-FCC.EMG (64)
120 Level {dBu\im}) Date: 2023-06-01
108.0
96.0 1
84.0 ! I
RCC PART 15C PEAK
f2.00 : : o o
0L | FCC PART 15C AV
48.0 2 L
36.0
24.0
12.0
ﬁ1000 4400. T7800. 11200. 14600. 18000
Frequency (MHz)
S3ite no. RF Chamber Data no. 40
Dis. / Ant. Sm 2022 MCTD1209-30064 int., pol. : VERTICAL
Limit FCC PART 15C PEAK Pressure 101.7kPa
Env. / Ins. 23.2%C/52.5% Engineer nier
Power Rating :
Test Mode BELEZM =404 MH=z TX
hnt. Cable Lp Emission
jufa] Fredq. Factor Loss FBeading factor Lewvel Limit= Margin ERemark
[MH=z) {dB/m) [dB) [dBuv) [dE) (dBuv/m) (dBuV/m) [dE)
1 Z404.00 27.73 Z2.30 S96.19 34.36 21,88 —m—m——m— mmem—m—— FPeak
2 43058.00 31.20 J.:33 4533 33.68 46,18 74,00 27 .82 Peak

Emmission Lewvel=
—Amp factor.

Antenna Factor + Cable Loss + Feading

The emission lewvels that are 20dE below the official
limit are not reported.
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2BA5W-HS2403

Data: 41 File: F:2023 ReportH'A1723040482'BT-FCC.EMG (64}

120 Level (dBuVvim) Date: 2023-06-01

108.0
96.0
84.0

FCC PART 15C PEAK
f2.0¢ I : ! ] i i ! : =i

60,0

43.0

J6.0—

24.0

120

01000 4400. 7300. 11200. 14600. 18000

Frequency (MHz)

Fite no. : RF Chamber Data no. ¥l

Dis. / Ant. : 3m Z0ZZ MCTD1z09-3006 Ant. pol. : HORIZCNTAL
Limit : FCC PART 15C PELE Pressure 1 101.7kPa
Env. / Ins. : Z3.2*%C/52.5% Engineer : nier

Power Rating :

Test Mode : BLEZM 2440 MH=z TX
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AUDIX }

FCC ID:2BA5W-HS2403

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 42 File: F:12023 ReporttH'\A 122304048 2'BT-FCC.EMG (64)
120 Level {dBu\im}) Date: 2023-06-01
108.0 T
1
96.0 -1
84.0 T i
RCC PART 15C PEAK
f2.00 i f retE
Ll | FCCPART 15C AV
48.0 = L
36.0
24.0
12.0
ﬁ1000 4400. T7800. 11200. 14600. 18000
Frequency (MHz)
Fite no. RF Chamber Data no. 42
Dis. / Ant. Sm 2022 MCTD1209-30064 int. pol. HORIZCNTAL
Limit FCC PART 15C PEAK Pressure 101.7kPa
Env. / Ins. 23.2%C/52.5% Engineer nier
Power Rating :
Test Mode BELEZM =440 MH=z TX
hnt. Cable Lp Emission
jufa] Fredq. Factor Loss FBeading factor Lewvel Limit= Margin ERemark
[MH=z) {dB/m) [dB) [dBuv) [dE) (dBuv/m) (dBuV/m) [dE)
1 Z440.00 27.80 Z2.32 103.53 34.36 9928  ommememy pmm—eee FPeak
2 4580.00 31.43 3.35 45.581 33.69 47,90 74,00 26.10 Peak

Emmission Lewvel=
—Amp factor.

Antenna Factor + Cable Loss + Feading

The emission lewvels that are 20dE below the official
limit are not reported.
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2BA5W-HS2403

Data: 43 File: F:2023 ReportH'A1723040482'BT-FCC.EMG (64}

120 Level (dBuVvim) Date: 2023-06-01

108.0
96.0
84.0

FCC PART 15C PEAK
72.0f - e

60,0

43.0

3.0~

24.0

120

01000 4400. 7300. 11200. 14600. 18000

Frequency (MHz)

Fite no. : RF Chamber Data no. A ]

Dis. / Ant. : 3m Z0ZZ MCTD1z09-3006 Ant. pol. : WERTICAL
Limit : FCC PART 15C PELE Pressure 1 101.7kPa
Env. / Ins. : Z3.2*%C/52.5% Engineer : nier
Power Rating :

Test Mode : BLEZM 2440 MH=z TX
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AUDIX }

FCC ID:2BA5W-HS2403

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 44 File: F:12023 ReporttH'\A 122304048 2'BT-FCC.EMG (64)
120 Level (dBuVvim) Date: 2023-06-01
108.0
96.0 11
84.0 T i
RCC PART 15C PEAK
f2.00 i f retE
0L | FCC PART 15C AV
48.0 2 L
36.0
24.0
12.0
01000 4400. T7800. 11200. 14600. 18000
Frequency (MHz)
S3ite no. RF Chamber Data no. 44
Dis. / Ant. Sm 2022 MCTD1209-30064 int., pol. : VERTICAL
Limit FCC PART 15C PEAK Pressure 101.7kPa
Env. / Ins. 23.2%C/52.5% Engineer nier
Power Rating :
Test Mode BELEZM =440 MH=z TX
hnt. Cable Lp Emission
jufa] Fredq. Factor Loss FBeading factor Lewvel Limit= Margin ERemark
[MH=z) {dB/m) [dB) [dBuv) (dE) (dBuv/m) (dBuV/m) [dE)
1 Z440.00 27.80 Z2.32 95.:24 34.36 L. 000 mmmm—m— ymmm e FPeak
2 4580.00 31.43 3.35 45.61 33.69 46,70 74,00 27.30 Peak

Emmission Lewvel=
—Amp factor.

Antenna Factor + Cable Loss + Feading

The emission lewvels that are 20dE below the official
limit are not reported.
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2BA5W-HS2403

Data: 45 File: F:2023 ReportH'A1723040482'BT-FCC.EMG (64}

120 Level (dBuVvim) Date: 2023-06-01

108.0
96.0
84.0

FCC PART 15C PEAK
f2.0¢ i 5 : ! ] i i ! : =i

60,0

43.0

J6.0

24.0

120

01000 4400. 7300. 11200. 14600. 18000

Frequency (MHz)

Fite no. : RF Chamber Data no. A

Dis. / Ant. : 3m Z0ZZ MCTD1z09-3006 Ant. pol. : WERTICAL
Limit : FCC PART 15C PELE Pressure 1 101.7kPa
Env. / Ins. : Z3.2*%C/52.5% Engineer : nier
Power Rating :

Test Mode : BLEZM 2478 MH=z TX
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AUDIX }

FCC ID:2BA5W-HS2403

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 46 File: F:12023 ReporttH'\A 122304048 2'BT-FCC.EMG (64)
120 Level (dBuVvim) Date: 2023-06-01
108.0
96.0 11
84.0 T i
RCC PART 15C PEAK
f2.00 i f retE
0L | FCC PART 15C AV
48.0 =z L
36.0
24.0
12.0
01000 4400. T7800. 11200. 14600. 18000
Frequency (MHz)
S3ite no. RF Chamber Data no. HIE 1]
Dis. / Ant. Sm 2022 MCTD1209-30064 int., pol. : VERTICAL
Limit FCC PART 15C PEAK Pressure 101.7kPa
Env. / Ins. 23.2%C/52.5% Engineer nier
Power Rating :
Test Mode BELEZM =478 MH=z TX
hnt. Cable Lp Emission
jufa] Fredq. Factor Loss FBeading factor Lewvel Limit= Margin ERemark
[MH=z) {dB/m) [dB) [dBuv) (dE) (dBuv/m) (dBuV/m) [dE)
1 Z2478.00 Z27.80 Z2.34 95.52 34.35 L6l mmmmmm T FPeak
2 4955.00 32.03 3.39 45.80 33.69 47,53 74,00 26.47 Peak

Emmission Lewvel=
—Amp factor.

Antenna Factor + Cable Loss + Feading

The emission lewvels that are 20dE below the official
limit are not reported.
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2BA5W-HS2403

Data: 47 File: F:2023 ReportH'A1723040482'BT-FCC.EMG (64}

120 Level (dBuVvim) Date: 2023-06-01

108.0
96.0
84.0

FCC PART 15C PEAK
f2.0¢ B : ! ] i i ! : =i

60,0

43.0

J6.0

24.0

120

01000 4400. 7300. 11200. 14600. 18000

Frequency (MHz)

Fite no. : RF Chamber Data no. A £

Dis. / Ant. : 3m Z0ZZ MCTD1z09-3006 Ant. pol. : HORIZCNTAL
Limit : FCC PART 15C PELE Pressure 1 101.7kPa
Env. / Ins. : Z3.2*%C/52.5% Engineer : nier

Power Rating :

Test Mode : BLEZM 2478 MH=z TX
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AUDIX }

FCC ID:2BA5W-HS2403

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 48 File: F:12023 ReporttH'\A 122304048 2'BT-FCC.EMG (64)
120 Level {dBu\im}) Date: 2023-06-01
108.0 T
1
96.0 i
84.0 ! I
RCC PART 15C PEAK
f2.00 i f retE
0L | FCC PART 15C AV
48.0 =z L
36.0
24.0
12.0
ﬁ1000 4400. T7800. 11200. 14600. 18000
Frequency (MHz)
S3ite no. RF Chamber Data no. 45
Dis. / Ant. Sm 2022 MCTD1209-30064 int. pol. HORIZCNTAL
Limit FCC PART 15C PEAK Pressure 101.7kPa
Env. / Ins. 23.2%C/52.5% Engineer nier
Power Rating :
Test Mode BELEZM =478 MH=z TX
hnt. Cable Lp Emission
jufa] Fredq. Factor Loss FBeading factor Lewvel Limit= Margin ERemark
[MH=z) {dB/m) [dB) [dBuv) [dE) (dBuv/m) (dBuV/m) [dE)
1 Z2478.00 Z27.80 Z2.34 102.858 34.35 o e R o) FPeak
2 4955.00 32.03 3.39 45.60 33.69 47,33 74,00 26.67 Peak

Emmission Lewvel=
—Amp factor.

Antenna Factor + Cable Loss + Feading

The emission lewvels that are 20dE below the official
limit are not reported.
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